FCC Part 15.247 KDB558074 Test Report

1.6dB Bandwidth

Test Mode | Test Channel EBW[MHZ] Limit Verdict
BLE 2402 0.6881 0.5 PASS
BLE 2440 0.7002 0.5 PASS
BLE 2480 0.6898 0.5 PASS




FCC Part 15.247 KDB558074 Test Report

6dB Bandwidth BLE_ 2402

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0G  AC SEMSEPULSE ALIGN AUTO 04:57:37PM Oct 17, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Hold:>11
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.4019933 GHz
Ref Offset 1.7 dB
10aBay___Ref 20.00 dBm -1.4422 dBm
ogd
00 | 1 Center Freq||
0.00 e — = 2.402000000 GHz
-10.0
-20.0
-30.0
" Mf/?\""—"‘“‘ﬁ.v_,-r/ W““—v\\vﬂ
50.0 W M‘*‘m
-50.0
-70.0
Center 2.402 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms 300,000 kHz
Auto Man
Qccupied Bandwidth Total Power 5.62 dBm
1.0254 MHz Freqoftset
Transmit Freq Error 1.358 kHz OBW Power 99.00 % OHz
x dB Bandwidth 688.1 kHz x dB -6.00 dB
MSG STATUS

6dB Bandwidth_BLE_2440

Agilent Spectrum Analyzer - Occupied BW

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 05:00:15PM Oct 17, 2017
ICenter Freq 2.440000000 GHz Center Freq: 2.440000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1M
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.439985 GHz
Ref Offset 1.7 dB
10 dBidiv Ref 20.00 dBm -1.7237 dBm
ogd
oo |1 Center Freq||
0.00 | 2.440000000 GHz
i A
10.0 = ]
-20.0
-30.0
'*-'m,,..f"’ \vrv“"”
-40.0 w_'_r/m _T-\\(
500 W“*u
-50.0
-70.0
Center 2.44 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms 300,000 kHz
Auto Man
Qccupied Bandwidth Total Power 5.44 dBm
1.0280 MHz Freqoftset
Transmit Freq Error 1.755 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 700.2 kHz x dB -6.00 dB

MSG

ISTATUS
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6dB Bandwidth_BLE_2480

il RL RF SO&  AC SEMSEPULSE ALIGN AUTO 05:01:33PM Oct 17, 2017
Icenter Freq 2.480000000 GHz Center Freq: 2480000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold:> 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.4799914 GHz
Ref Offset 1.7 dB
10dB/div___ Ref 20.00 dBm -1.8617 dBm
og
0o | 1 Center Freq||
0.00 r\__)w 2.430000000 GHz
.
-10.0
I
200 W
-30.0
e
-40.0 M//*"‘“" W%\\\w
500 muW WM
-60.0
-70.0
Center 2.48 GHz Span 3 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms 300,000 kHz
Auto Man
Occupied Bandwidth Total Power 519 dBm
1.0291 MHz Freqoffect
Transmit Freq Error 1.989 kHz OBW Power 99.00 % OHz
x dB Bandwidth 689.8 kHz x dB -6.00 dB

MSG

STATUS




FCC Part 15.247 KDB558074 Test Report

2.0ccupied Bandwidth

Test Mode | Test Channel OBW[MHZz] Limit[MHZz] Verdict
3.Maximum peak conducted output power
Test Mode N:I'est . Power[dBm] LimitjdBm] | Verdict
BLE 2402 -1.098 30 PASS
BLE 2440 -0.724 30 PASS
BLE 2480 -0.985 30 PASS
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Maximum peak conducted output power BLE 2402

Agilent Spectrum Analyzer - Swept SA

| RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 04:57:44 P Oct 17, 2017

Icenter Freq 2.402000000 GHz Avg Type: Log-Pur macE[1gg45g |  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hold:»10/10 THPE IV i
IFGain:Low #itten: 30 dB ver|P FFEFFP
Auto Tune
Ref Offset 1.7 dB Mkr1 2.402 028 GHz
10 dBiciv  Ref 20,00 dBm -1.098 dBm
Log
Center Freq
00 2.402000000 GHz
1
0.oo
/" StartFreq
\ 2.389500000 GHz
StopFreq
2.414500000 GHz
CF Step
2500000 MHz
Auto Man
o Freq Offset
0Hz
700
Center 2.40200 GHz Span 25.00 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Maximum peak conducted output power BLE 2440
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 05:00:22PM Oct 17, 2017
ICenter Freq 2.440000000 GHz | Avg Type: Log-Pwr e[ p3456|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE | M bkt
[FGainlow  #Atten:30 dB veT|P FEFFP
Auto Tune
Ref Offset 1.7 dB Mkr1 2.439 769 GHz
10dBiciv  Ref 20,00 dBm -0.724 dBm
fLog
CenterFreq
10.0 2.440000000 GHz
1
0.oo
\ StartFreq
100 / \ 2.427500000 GHz
e Stop Freq
2452500000 GHz
-30.0
400 CF Step
' 2500000 MHz
Auto Man
-50.0
o0 Freq Offset
0Hz
-70.0
Center 2.44000 GHz Span 25.00 MHz

Res BW 3.0 MHz #VBW 8.0 MHz

Sweep 1.067 ms (8001 pts)

MSG ISTATUS
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Agilent Spectrum Analyzer - Swept SA

Maximum peak conducted output power BLE 2480

i RL RF S0G  AC SEMSEPULSE ALIGN AUTO 05:01:40PM Oct 17, 2017
ICenter Freq 2.480000000 GHz | Avg Type: Log-Pwr mece[[2za5¢6|  Frequency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 THPE | ik
IFGain:Low #Atten: 30 dB ceTPFRFPP
Auto Tune
Ref Offset 1.7 dB Mkr1 2.479 916 GHz
10 dBidiv  Ref 20.00 dBm -0.985 dBm
Log
Center Freq
0o 2.480000000 GHz
1
0.00 ’
/ \ StartFreq
-10.0 / 2.467500000 GHz,
e StopFreq
2.492500000 GHz|
-30.0
400 CF Step
' 2500000 MHz
Auto Man
500
-60.0 Freq Offset
0Hz
700
Center 2.48000 GHz Span 25.00 MHz

Res BW 3.0 MHz

#VBW 8.0 MHz

Sweep 1.067 ms (8001 pts)

MSG

ISTATUS




\ FCC Part 15.247_KDB558074 Test Report
d

4.Maximum Peak power spectral density

Test Mode ([Test Channel PSD[dBm/MHZ] LimitfdBm/MHz] | Verdict
BLE 2402 -16.624 8.00 PASS
BLE 2440 -16.241 8.00 PASS

BLE 2480 -16.642 8.00 PASS
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Maximum Peak power spectral density_BLE_2402

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:57:53PM Oct 17, 2017
ICenter Freq 2.402000000 GHz Avg Type: Log-Pwr TRAcE[12345 6 Frequency
PNO: Wide —»— 1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Low #Atten: 30 dB ver|P PPPPP
Auto Tune
Ref Offset 1.7 dB Mkr1 2.401 901 0 GHz
10 dBidiv  Ref 20.00 dBm -16.624 dBm
fLog
Center Freq
100 2.402000000 GHz
0.00
StartFreq
400 1 2.401250000 GHz
200 o I'| X il A
1N w ) "qj‘i StopFreq
) ﬂ'\ ) 2.402750000 GHz
-30 D ﬂj\(wr f‘l']l LR I | L] 1 L w r\[mﬁ'l
a0 il | CF Step
] v I 150.000 kHz
M Auto Man
-50.0 H JD'
500 'W}ﬂw N\IM‘ Freq Offset
K [ 0Hz
700
Center 2.4020000 GHz Span 1.500 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 158.2 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density BLE 2440
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 05:00:31PM Oct 17, 2017
|ICenter Freq 2.440000000 GHz | Avg Type: Log-Pwr TRACE[123456 Frequency
PND: Wide —»— 1rig:Free Run Avg|Hold: 10M0 TYPE M bbb
IFGain:Low #Atten: 30 dB veT|P PPPPP
Auto Tune
Ref Dffset 1.7 dB Mkr1 2.439 977 5 GHz
10 dBidiv  Ref 20.00 dBm -16.241 dBm
JLog
Center Freq
1o 2.440000000 GHz
0.00
StartFreq
-0 ’1 2.439250000 GHz
E " i o
20 "IM'A I F“ﬂj ! NW W" Stop Freq
) ﬂ\ 2.440750000 GHz
o LK
400 fi 'lﬂ Jil CF Step
F ' u T 150,000 kHz
M I Auto Man
-50.0 ] }
w0k M\N W FreqOffset
f 0 Hz
-70.0

Center 2.4400000 GHz
Res BW 3.0 kHz

#VBW 10 kHz

Span 1.500 MHz

Sweep 158.2 ms (1001 pts)

MSG

ISTATUS
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Agilent Spectrum Analyzer - Swept SA

Maximum Peak power spectral density_BLE_2480

i RL RF S0G  AC SENSE:PULSE 05:01:49PM Oct 17, 2017
[Center Freq 2.480000000 GHz | Avg Type: Log-Pwr wece[[2za5¢6|  Frequency
PNO: Wide —»— 1rig: Free Run TPE |1V Wb
IFGain:Law #htten: 30 dB oeTP FRFRF
Ref Offset 17 dB Mkr1 2.479 977 5 GHz AutoTune
10 dBidiv  Ref 20.00 dBm -16.642 dBm
fLog
Center Freq
10D 2.480000000 GHz
Q.00
StartFreq
400 2479250000 GHz
. Al
20 T w StopFreq
M(l 2.480750000 GHz
300 w il
400 i klh CF Step
¥ v f 150.000 kHz
M J‘I‘l Auto Man
-A0.0 H i
00 MUW‘ Freq Offset
0 Hz
700
Center 2.4800000 GHz Span 1.500 MHz

Res BW 3.0 kHz

#VBW 10 kHz

Sweep 158.2 ms (1001 pts)

MSG




FCC Part 15.247 KDB558074 Test Report

5.Band-edge for RF Conducted Emissions

Test Test Carrier Max. Spurious Level Limit verdict
Mode Channel Power[dBm] [dBm] [dBm]

BLE 2402 -1.831 -56.807 -21.83 PASS
BLE 2480 -1.766 -52.140 -21.77 PASS
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Band-edge for RF Conducted Emissions_BLE_ 2402

Agilent Spectrum Analyzer - Swept SA

i RL RF SO0&  AC SEMSEPULSE ALIGH AUTO 04:58:00PM Oct 17, 2017
ICenter Freq 2.400000000 GHz #Avg Type: RMS w2045 |  Freduency
PNO: Fast —— T1rig: Free Run Avg|Held: 10M0 TYPE | ikt
IFGain:Low  #Atten: 30 dB perfP FRPF R
Auto Tune
Ref Offset 1.7 dB Mkrd 2,385 532 5 GHz
10 dBlaiv Ref 20.00 dBm -56.807 dBm
og
100 01 Center Freq
0.00 2.400000000 GHz
-10.0 m
200 ! \. 21 83 B
] StartFreq
00 IJ h 2370000000 GHz
-40.0 \ —
00 4 3 @f W
F00 bibniank I g"_n :-5):_"!" 1*'3[1![’\” ETVRRURTIN P PP W DT FPY Stop Freq
2.430000000 GHz
-70.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
1 KA 2,402002 5 GHz -1.831 dBm
il N | || 24000000 GHz 51,603 dBm
3 NN 2.390 000 0 GHz 58167 dBm Freq Offset
56,807 dBm 0 Hz
5 ]
6
7
8
9
10
1 ]
<

STATUS

=
0w
[n]

Band-edge for RF Conducted Emissions_BLE 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SEMEEPULSE ALIGHN AUTO 05:0L:56PM Oct 17, 2017
ICenter Freq 2.483500000 GHz | #Avg Type: RMS w45 | Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TYPE | M bttt
IFGainilow  #Atten: 30 dB oerfP PPPPP
ot Offeet 17 dB MKkrd 2.483 680 0 GHZ|[ ~ AutoTune
0 Biai_Ref 20.00 dBm -52.140 dBm
100 01 Center Freq
0.00 2483500000 GHz
-10.0 m
200 { \ =21 77 dFim)

} l StartFreq
<00 'K 2.453500000 GHz
-40.0

4
500 2 3
0.0 oA e e s g dnispbtp- Wyl .‘Q. TR Stop Freq
2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MKR MODE| TRC) SCL ® ks FUNCTION FUNCTION WIDTH FUNCTION V&LUE m Man
@ N[ f] 2.480 005 0 GHz A786dBm{ [ 0000 000000000
A N[ | f| 2.483 500 0 GHz 68783dBm| | 0 00000000
| N[ [f] 2,500 0000 GHz 58142dBm| [ | Freq Offset
N [ 2.483680 0 GHz 52140dBm| | ] 0Hz




FCC Part 15.247_KDB558074_Test Report

6.RF Conducted Spurious Emissions

Max. ..
Test Test | StartFre | StopFre [ RBW VBW Limit .
Mode |Channel| [MHz] | [MHZ] | [kHz] | [kHz |PTefldBm] ['a‘l’é":]'] [dBm] | Verdict
BLE | 2402 | 30 | 10000 | 100 | 300 | -1.967 |-54572|..% _| PAss
21.967
BLE | 2402 | 10000 | 25000 | 100 | 300 | -1.967 | -50.860 |, ¢ | PASS
<-
BLE | 2440 | 30 | 120000 | 100 | 300 | -1.624 | -54569 |,,,, | PASS
BLE | 2440 | 10000 | 25000 | 100 | 300 | -1.624 | -50.403 |,,,, | PASS
<-
BLE | 2480 | 30 | 10000 | 100 | 300 | -1.869 | -54.887 |, 5o | PASS
BLE | 2480 | 10000 | 25000 | 100 | 300 | -1.869 | -50.490 |, 5o | PASS
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RF Conducted Spurious Emissions_BLE 2402

Agilent Spectrum Analyzer - Swept SA
i RL RF S0Q  AC

ALIGN AUTO

0415807 PM OCt 17, 2017

ICenter Freq 2.402000000 GHz #Avg Type: RMS WACET2345¢6(  reduency
PHO: Wide —»— 1rig: Free Run Avg|Held: 10M0 THPE | ikt
IFGain:Low #Atten: 30 dB pETF PRPEF
Rof Offset 17 dB Mkr1 2.401 992 5 GHz AutoTune
10 dBidiv ~ Ref 20.00 dBm -1.967 dBm
Log
Center Freq
100 2.402000000 GHz
1
0.00 .
“\nﬁ\ StartFreq
-100 \\ 2.400000000 GHz,
e F 1 RAE AL Stop Freq
/ \ 2.404000000 GHz,
00 w/ \w
400 FJ//JM V\'j\\“‘ CF Step
400.000 kHz
Aut M
SA00 me ”W‘V’L“I il M" = -
)" T "
-60.0 Freq Offset
0Hz
700
Center 2.402000 GHz Span 4.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:58:17 PM Oct 17, 2017
[Center Freq 5.015000000 GHz | #Avg Type: RMS macE[lz3456|  requency
PNO: Fast —»— Trig:Free Run Avg|Held: 4110 THPE | Wi
IFGain:Low #Atten: 30 dB pETF PRPEF
Auto Tune
Ref Offset 17 dB Mkr2 3.154 3 GHz
10 dBidiv ~ Ref 20.00 dBm -54.572 dBm
Log
Center Freq
0D 5015000000 GHz
0.00 1
StartFreq
1040 30.000000 MHz
-20.0 ~ITa7 iEm Stop Freq
10.000000000 GHz
=300
400 CF Step
) 997.000000 MHz
Auto Man
-50.0 ‘2
S WL LT T
0Hz
700
Start 30 MHz Stop 10.000 GHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 953.1 ms (8001 pts)

M3G

STATUS




Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMSE:PULSE ALIGN AUTO 04:58:34 PM Oct 17, 2017
ICenter Freq 17.500000000 GHz #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Held: 7110 THPE |1 Wil
IFGain:Low #Atten: 30 dB petP PRPEF
Ref Offset 1.7 dB MKr1 23.875 0 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -50.860 dBm
Log
Center Freq
0o 17.500000000 GHz
0.oo
StartFreq
0.0 10.000000000 GHz
w0 BAERSL Stop Freq
25.000000000 GHz
-30.0
400 CF Step
1500000000 GHz
1 Auto Man
-A0.0
a0 Freq Offset
0 Hz
-F0.0
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)
MSG STATUS

RF Conducted Spurious Emissions_BLE 2440

Agilent Spectrum Analyzer - Swept SA
i RL RF S0&  AC

ALIGN AUTO

05:00:38PM Oct 17, 2017

|ICenter Freq 2.440000000 GHz #Avg Type: RMS TRACE[1/23 456 Frequency
PHO: Wide —»~ 11ig: Free Run Avg|Held: 1010 TYPE |I¥] tiihihinh
IFGain:Low #Atten: 30 dB pETF PRPPP
Ref Offset 1.7 dB Mkr1 2.439 997 5 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -1.624 dBm
fLog
Center Freq
100 2.440000000 GHz
1
0.no *
/\”’ \'-"’\‘ StartFreq
-10.0 / \ 2.438000000 GHz
e f . = Stop Freq
/ \ 2.442000000 GHz
-30.0 W/ \m‘
; /r"“"‘\ N«MH\ CF Step
o0 w \A 400,000 kHz
Aut M
£0.0 by AMMWNWM hw Mn W mA — an
A fr N
-60.0 Freq Offset
. 0Hz
-70.0
Center 2.440000 GHz Span 4.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

ISTATUS
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Agilent Spectrum Analyzer - Swept SA
|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 05:00:48PM Oct 17, 2017

[center Freq 5.015000000 GHz | #Avg Type: RMS macE[l2345¢p( reduency
PNO: Fast —»— T1rig: Free Run Avg|Held: 410 TYPE| M kbt
IFGain:Low  #Atten: 30 dB perfP FPPFFR
Auto Tune
Ref Offset 1.7 dB Mkr2 5.432 5 GHz
10 dBidiv Ref 20.00 dBm -54.569 dBm
Log
Center Freq
100 5015000000 GHz
0.0o 1
startFreq
400 30.000000 MHz
e = Stop Freq
10.000000000 GHz
-30.0
400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz
700
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 0%:01:05PM Oct 17, 2017 F
ICenter Freq 17.500000000 GHz \ #Avg Type: RMS TACE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg[Held: 7110 THPE |14 Wbt
IFGain:Low  #Atten: 30 dB petP PRPEF
Auto Tune
Ref Offset 1.7 dB Mkr1 24.964 4 GHz
10 dBidiv  Ref 20.00 dBm -50.403 dBm
fLog
Center Freq
no 17.500000000 GHz
[on
StartFreq
00 10.000000000 GHz
0 = Stop Freq
25.000000000 GHz
-30.0
-40.0 CF Step
1,500000000 GHz
14|Auto Man
-A0.0
10 Freq Offset
0Hz
=700
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)

MSG

STATUS

RF Conducted Spurious Emissions_ BLE 2480




Agilent Spectrum Analyzer - Swept SA

|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 05:02:03PM Oct 17, 2017
ICenter Freq 2.480000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 1010 THPE |1 Wil
IFGain:Low #Atten: 30 dB cerlP FRFPPP
Ref Offset 1.7 dB Mkr1 2.479 990 0 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -1.869 dBm
Log
CenterFreq
100 2480000000 GHz
1
0.0o
/v«) \-4"\L startFreq
100 2478000000 GHz
-0 7 Y r57uEm StopFreq
/ \ 2482000000 GHz
-30.0 h./ \N
0 S N CF Step
L \\J‘ 400,000 kHz
Auto Man
500 n,mw bt e,
00 Freq Offset
0 Hz
-70.0
Center 2.480000 GHz Span 4.000 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 0%:02:13PM Oct 17, 2017
[Center Freq 5.015000000 GHz | #Avg Type: RMS macE[l2345¢p(  reduency
PNO: Fast —»— T1rig: Free Run Avg[Held: 410 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Mkr2 2.794 2 GHzZ Auto Tune
Ref Offset 1.7 dB
10 dBidiv  Ref 20.00 dBm -54.887 dBm
fLog
Center Freq
100 5.015000000 GHz
[on 1
StartFreq
400 30.000000 MHz
=200 STARTR =
Stop Freq
10.000000000 GHz
-30.0
-40.0 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Stop 10.000 GHz

Sweep 953.1 ms (8001 pts)

MSG

STATUS
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Agilent Spectrum Analyzer - Swept SA
|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 05:02:31PM Oct 17, 2017

[center Freq 17.500000000 GHz | #Avg Type: RMS macE[l2345¢p(  reduency
PNO: Fast —»— T1rig: Free Run Avg[Held: 7110 THPE |1 Wil
IFGain:Low #Atten: 30 dB petP PRPEF
Ref Offset 1.7 dB MKr1 23.164 4 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -50.490 dBm
Log
Center Freq
o8 17.500000000 GHz
0.oo
StartFreq
0.0 10.000000000 GHz
-ZDU =T TIo Stop Freq
25.000000000 GHz
-30.0
400 CF Step
1500000000 GHz
‘1 Auto Man
500 |
0.0 WM II I* "“* h“' w I“ u sl H Freq Offset
0 Hz
-F0.0
Start 10.000 GHz Stop 25.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.434 s (8001 pts)

MSG STATUS
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7.Restrict-band band-edge measurements

Test Test Freq. Power Gain Ground E Detector Limit Verdict
Mode Channel [dBm] Factor |[dBuV/m] [dBuV/m]
BLE 2402 | 2310.0( -50.04 2.0 0 47.22 | PEAK 74 PASS
BLE 2402 | 2390.0( -49.85 2.0 0 47.41 | PEAK 74 PASS
BLE 2480 | 2483.5| -38.32 2.0 0 58.94 | PEAK 74 PASS
BLE 2480 | 2500.0 -49.54 2.0 0 47.72 | PEAK 74 PASS

Agilent Spectrum Analyzer - Swept SA

l RL S0 s AC SEMSE PULEE] ALIGM AUTO 04580123 PM Oct 17, 2017

RF
[Center Freq 2.357000000 GHz Avg Type: Log-Pwr TRACE|L 22456 Frequency
PNO: Fast ——— 1rig:Free Run Avg|Hold: 10110 TVPE (M
IFGain:Low #Arten: 30 dB peTfP PPPPP
Ref Offset 1.7 MKkr3 2.390 000 GHZ Auto Tune
19 gBidiv Ref 20.00 dBm -49.850 dBm
CenterFreq

100
)

0.00
0.0 A
0.0 "
0.0 Jl
0.0 o I 3 —m

50,0 e ak PR P KRR T PR YRR ) MY N o VORI VITI PR PP TN 4 TRPIIEAT P

€0.0

70.0

2.357000000 GHz

StartFreq
2.310000000 GHz|

Stop Freq
2.404000000 GHz|

Stop 2.40400 GHz
Sweep 1.067 ms (8001 pts)

~

Start 2.31000 GHz
Res BW 1.0 MHz

FUNCTION FUNCTION WIDTH FUNCTION WALLE

MKR MODE TRC SCL = N

CF Step
9.400000 MHz,

Auto Man

Freq Offset|
0 Hz

2000~ LEAIN

ALIGN AUTO!
Avg Type: Log-Pwr
Avg|Hold: 1010

05:02:00PM Oct 17, 2017

TRACE[1 23456
TVPE(|M

peT|PPPPPP

50 & AC SEMSE:PULSE]

[Center Freq 2.489000000 GHz
PNO: Fast —+—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Frequency

Fof Ofeot 1.7 a8 MKr3 2.500 000 00 GHZ Auto Tune
lggBidiv__Ref 20.00 dBm -49.543 dBm
100 Center Freq
000 2.489000000 GHz
-10.0 / \
w00 / \ StartFreq
-0.8 2 2.478000000 GHZ
-40.0 3
enn R e | oy PR AR T 1 %
00 Stop Freq
2500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MIHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MKR MODE TRC| SCL = N FUNCTION FUNCTION WIDTH FUNCTION VaLUE ”~ Auto Man
1 IIYHE
Freq Offset|
0 Hz|

<

=000~ ONA

Ao

Restrict-band band-edge measurements_ BLE 2480 PEAK
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